INSTALLATION - SERVICE INSTRUCTIONS

SERVICE BULLETIN

)
AR DAL (S0 TE R PS5 NO. 0026 PAGE 1 OF 2

L L A-ARM JIG KIT/A-ARM KIT
765 South Pierce Avenue, Louisville, CO 80027
(303) 665-6901 / 800-525-1963 APRIL 5. 1994
NUMBERS : DESCRIPTION :
33600 A-ARM FRONT END JIG KIT.
33500 A-ARM DRAGSTER FRONT END KIT
34500 A-ARM FUNNY CAR FRONT END KIT

PARTS INCLUDED :
33600: 1-SQUARE CROSS TUBE, 4 BOLTS, 2-CLAMP PLATES AND 2 UPRIGHTS.
33500: 3-3/4” x .058 4130 TUBING, 6’-7/8" x .058 4130 TUBING, 4€EA.-3/8” I.D. X 3/4” O.D. x 1” BUSHING, 2EA.-3/8" I.D. x 5/8”" O.D. x 1"
BUSHING, 2-KING PIN BOSSES, 18EA.-3/8” AIRCRAFT WASHERS, 2-D2, 10-D21, 6eA.-3/8”-24 x 1.569 AIRCRAFT BOLTS, 6EA.-3/8"-24 AIRCRAFT
NUTS AND 2 SET SCREWS.
34500: 6’-7/8” x .058 4130 TUBING, 3’-1: x .058 4130 TUBING, 4€EA.-3/8" I.D. X 3/4” O.D. x 1” BUSHING, 2EA.-3/8” I.D. x 7/8”" O.D x 1-1/8”
BUSHING, 2-KING PIN BOSSES, 18EA.-3/8” AIRCRAFT WASHERS, 6-D21, 4-D1A, 4EA.-3/8"-24 x 1.569 BOLT AND 4EA.-3/8"-24 x 1.706” BOLT
6EA.-3/8"-24 AIRCRAFT NUT AND 2-SET SCREWS.

PRIMARY APPLICATIONS :
DRAG RACING A-ARM FRONT END KITS. DRAGSTER AND FUNNY CAR/ALTERED CHASSIS

INSTALLATION OVERVIEW :

1) PLACE PROPER SHIM BETWEEN LOWER CHASSIS RAIL TO OBTAIN DESIRED GROUND CLEARANCE.

2) SET UPRIGHTS TO DESIRED TREAD WIDTH, MOUNT SPINDLE WITH KING PIN BOSSES INSTALLED INTO UPRIGHT AND SET DESIRED CASTER. (12 TO
15 DEGREES)

3) LOCATE BRACKETS WITH PROPER BUSHINGS ON CHASSIS.

4) FIT TUBES, STARTING WITH LOWER REAR TUBE, THEN LOWER FRONT TUBE AND THEN UPPER TUBE. (MAKE SURE KING PIN BOSS IS ROTATED SO
SET SCREW IS ACCESSIBLE)

5) AFTER ALL TUBING IS FIT, TACK WELD IN SEVERAL PLACES.

6) REMOVE SPINDLE AND KING PIN BEFORE FINISH WELDING.

7) KING PIN BOSS MAY NEED TO BE REAMED AFTER FINISH WELD.

MAINTENANCE REQUIREMENTS :
PERIODIC CHECK OF TORQUE ON BOLTS, CHECK FOR BENDING OR CRACKS IN A-ARMS.

20" to 24" diameter tires

Coster angle to suite /This position when using

Chomfer of
spindle might

be required with
narrower front ends.

This position when
@ /wcmﬁt 13" tires

being used.

Upper frame rail

Lower frame rail

/Rear‘ of car

| T \ 1-1/2" x 1/8" square tube
Clomp. plate (cross tube 48"




INSTALLATION - SERVICE INSTRUCTIONS

] SERVICE BULLETIN

MARRAWIEIAMSEENITERBRISES; NO. 0026 PAGE 2 OF 2

vy

A-ARM JIG KIT/A-ARM KIT
765 South Pierce Avenue, Louisville, CO 80027
(303) 665-6901 / 800-525-1963

DRAGSTER FRONT END KIT

PTI NAL STEP D WN H P

*4gh9 1/2 ——<1

APRIL 5

CENTER LINE F WHEEL

11/2 X .58
P/N 3635

15 c.ster

6 3/8 WILL RESULT
IN 4 GR UND
CLEARANCE WITH
22" DIA WHEEL

3/8" RADIUS L ADED >

3

4 f

A-ARM ATTACHMENT
sile view

INSERT WASHERS BETWEEN TABS &
BUSHINGS PRI R T WELDING
REM VE WASHERS AFTER WELDING &
REASSEMBLE

34

3/8 DIA, FASTENERS
1 3/4 L NG GRADE
‘8 R NAS 1l 6-22

\

NUT 3/8-24 THIN
NYL CK R NASI291-6
WITH 2 ANSE -616L
WASHERS

STEERING M UNT TUBE
5/8 X .58

322 KING PIN B SS D21 BRACKET

TYPICAL 4 PLCS.

1 15 BUSHING
3/4 X 1 X 3/8 1D

1 16 BUSHING
5/8 X 1 X 3/8 1D

Prs
T D2 sRackeT
55 - 17 cAp

A-ARM ATTACHMENT, L WER A-ARM ATTACHMENT, UPPER
Clott moview D Ct p view)

FUNNY CAR/ALTERED A-ARM KIT

1x.58 /322 KING PIN B SS 7/8 X . 58 7/8 X . 58

L 15 BUSHING NASIL 6-2  3/8-24 X 156 L NG — NASLL 6-22 3/8-24 X 175 L NG
S5 - 17 D ME PLUG 1 1/4” 3747 X 1" X 3/8" LD. B LT WITH NAS1296-6 JET NUT B LT WITH NAS1296-6 JET NUT
T P RAILS NLY AND ANSE —616 WASHERS N EACH SIDE AND ANSE —616 WASHERS N EACH SIDE

N

INSERT WASHERS BETWEEN TABS

AND BUSHINGS PRI R T WELDING
4 REM VE WASHERS AFTER WELDING
AND REASSEMBLE.

N T NaSll 6-2 3/8-24 X 196 L NG D2 BRACKET/ \DIA BRACKETS
DETAIL ‘A’ B LT WITH NASI296-6 JET NUT
AND AN ~616 WASHERS N EACH SIDE 115 BUSHING 15 12 BUSHING
3/4” X 1" X 3/8" 1D, 7/8" X 1-1/8" X 3/8"
D21 BRACKETS D2l BRACKET — —

™12 KING PIN INCLINATI N

DETAIL ‘C’

!

8, “ WILL RESULT IN 3-1/2“ GR UND
CLEARANCE WITH 24" DIA. FR NT TIRE

| | !

»‘ ‘«1—1/2' FM*S/B’——




